Express Lane Machine Operation, Maintenance, and Parts Manual

294-115-658 — Control Box Assembly, 110 Volt
294-115-659 — Control Box Assembly, 240 Volt

NUMBER DESCRIPTION
1 294-002-218 | Power Inlet
2 01-033 Washer, #10 External Tooth Lock
3 01-022 Screw, Pan Head, 10-32 x 5/8

4a | 294-115-197

E-Stop Switch Assembly

4b | 294-115-678

E-Stop Switch Assembly, Locking

5a | 294-002-323

Circuit Breaker, 30A, 110-Volt Machine

5b | 294-002-214

Circuit Breaker, 14A, 240-Volt Machine

6 294-115-311

Drive Motor Kill Switch

7 01-009 Screw, Pan Head, 8-32 x 3/8
8 01-339 Screw, Pan Head, 4-40 x 5/8
9 01-402 Washer, #4, External Tooth Lock

10a | 294-115-271

Relay Board, 110-Volt Machine

10b | 294-115-202

Relay Board, 240-Volt Machine

lla SA-1199

Brake Board Assembly, 110-Volt Machine

11b SA-1200

Brake Board Assembly, 240-Volt Machine

12 02-038 Capacitor, 1.0mF, 250V
13 294-002-150 | Capacitor Bracket
14 02-040 RFI Power Line Filter

15 | 294-115-026

Interface Board Asy (incl. PBs & Displays)

16 | 294-115-228

Control Box Membrane Cover

17 04-078

Rubber Grommet

18 | 294-115-231

Back Control Box Cover

19 | 294-115-663

Control Board Assembly
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